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Stacking Test Report

Client
s

Shenzhen Huafurui Technology Co., Ltd.
BRI Hermn Rl H A PR

Address
Hhht

Unit 1401 &1402, 14/F, Jin gi zhi gu mansion (No. 4 building of Chong wen
Garden), Crossing of the Liu xian street and Tang ling road, Tao yuan street,
Nan shan district, Shenzhen,P.R. China

TRYITH e Ll X Bk e RE AL K TE S5 08 B A A & BV (G200deld 4 5 A
) 14 1 1401.1402 J5

Name of Package

AR

Tablet TAB KINGKONG (Containing Rechargeable Li-ion Battery C38 3.8V
10600mAh 40.28Wh)

iR LN TAB KINGKONG (P & 7] 78 L2 551 Hijth C38 3.8V 10600mAh
40.28Wh)

Testing Laboratory

WAL

Shenzhen NCT Testing Technology Co., Ltd.

TR DA 5 AA BR 2 =]

B2A101/B2A201/B2A202, Fugiao 6th Area, Xintian, Fuhai Subdistrict, Bao'an
District, Shenzhen, Guangdong, China

JTARAE RIS 22 DR AT AE BT FE AL DR 78X B2A101, B2A201, B2A202

Report No.
WG

NCT240491552XB1-5

Issue Date

2y 4=k |

2024.12.13

Test Conclusion MRZE#:
Shown in the Conclusion of test report. AR &5 458 1.

Tested by E#A:
(Testing Engineer YR TF2))

Yy Approved by #t#EAN: TR
W m% ¢z (Technical Director HAR & 1) FM’V’LE W—?ﬁﬁlﬁ

Boris Lin AR

orange wei F T£

Inspected by &% A: M‘}"‘ L ]%279-

(Battery manager HEihZH % )
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Name of Package

B TR

Tablet TAB KINGKONG (Containing Rechargeable Li-ion Battery C38 3.8V
10600mAh 40.28Wh)
AR FL I TAB KINGKONG (P4 B AT 7t i £ 25 1~ it C38 3.8V 10600mAh
40.28Wh)

Manufacturer of
package

BB

Shenzhen Huafurui Technology Co., Ltd.
PRI SR ER R BR 2 7]

Manufacturer of
packaging
container

BERAHES I

Shenzhen Zhiang Color Printing and Packaging Products Co., Ltd.
BRI 5 B R B e ) it A7 R A )

Description of the
package

BRI

Corrugated carton FLE; 4846
Size R~f: 575x320x250mm
Carton thickness 4% /5 /& : 5mm
Packaging auxiliaries #/##4k}: Carton 4t&
Battery Quantity Hijh#{E: 10PCS

Number of
samples

e

3 packages /3 M2 {4

Gross weight per
package

BORMAEE

Stacking height

13.2kg W R

Total load

TR B B e

Ambient Conditions
of sample
preparation

B AL BEER S

23°C+2°C
50%+2%

IR E -

145.2kg FHR R -

Test method and
criterion

K75 HE R A E AR
i3

UNITED NATIONS Recommendations on the TRANSPORT OF DANGEROUS
GOODS, Model Regulations ST/SG/AC.10/1/Rev.23 6.1.5.6.

BEE CRTERyizmm @il MEEAs) 5 +=111k 6.1.5.6.

Test Item

A I35 H

Stacking Test
HERS AR

Test Result
R 25 R

After the 24h stacking test, batteries are not damaged, packages are not
damaged, no leakage, no deformation.

BLRATELZZ 24h HEMDIREG J5, FIOR WS2 4t B3R WAk . R Witts . R LA
U2

Conclusion

Ry

After testing, the package has passed the stacking test of UNITED NATIONS
Recommendations on the TRANSPORT OF DANGEROUS GOODS, Model
Regulations ST/SG/AC.10/1/Rev.23 6.1.5.6.

gk, ZaRMEE TEREE TR EYEmr RN MEA) H o=
1B1THR 6.1.5.6 HIHERDIREG .

Receiving Date

EWRHEH

Tested Date

2024.12.03 NEE

2024.12.03-2024.12.06
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Important Notice

. The test report is invalid without the official stamp of NCT.
AL FTE NCT 55 3= AL
Nobody is allowed to photocopy or partly photocopy this test report without written permission
of NCT.

RZ NCT i [, ARt 2 kAR 4.

The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
AR BMAEN . FREN L R AN TR

The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

AL, SHl. SH. BH. R BUIRMEATEAR Y B SR 2 H 6.
Objections to the test report must be submitted to NCT within 15 days.
SRR A A R BT W 2 H AR 15 R A A2 F) e

The test report is valid for the tested samples only.

AR A ORI R A R

The Chinese contents in this report are only for reference.

A SN E S %

******End Of Report *&%%;ﬁ******

Shenzhen NCT Testing Technology Co., Ltd.  JRYIVE I A A FE A 7]

B2A101/B2A201/B2A202, Fugiao 6th Area, Xintian, Fuhai Subdistrict, Bao'an District, Shenzhen,
Guangdong, China
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